
 

 

 

 
REGIONAL WATER 

SUPPLY PLAN 
Phase I 

Charlotte County, Virginia 

Final: July 2011 



 

i 

 

TABLE OF CONTENTS 

1.0 INTRODUCTION ................................................................................................................... 1 

1.1 Purpose of the Study .............................................................................................................................. 1 

1.2 Charlotte County – General Location and Description ......................................................................... 2 

1.3 Abbreviations Used in this Plan ............................................................................................................. 2 
[...]
 The EDS indicates that the well is leased by the Town. 



 

13 

Table 2-5 – Town of Drakes Branch – Source Capacity 

Source 

(Yield Rate) 

Yield 

(gpd) 

Pump 

Capacity 

(gpd) 

Effective 

Capacity 

(gpd) 

Effective 

Capacity 

(gallons per 

month) 

Effective 

Capacity 

(gallons per 

year) 

Well No. 2 (13 gpm) 10,400 19,400 10,400 316,333 3.8 million 

Well No. 4 (20 gpm) 16,000 31,680 16,000 486,667 5.84 million 

Well No. 5 (31 gpm) 24,800 47,520 24,800 754,333 9.05 million 

Well No. 6 (27 gpm) 21,600 44,640 21,600 657,000 7.88 million 

Well No. 7 (50 gpm) 40,000 54,720 40,000 1,216,667 14.6 million 

Total Effective Capacity 112,800 3,431,000 41.17 million 

Effective Capacity is equivalent to VDH permitted capacity. 

 

2.2.7 Screens 

The wells in the Town of Drakes Branch are Piedmont Rock wells and do not 

require screens.  

2.2.8 Ground Water Withdrawal Permits 

Ground water withdrawal permits are not required in Charlotte County.  

2.2.9 Storage Capacity 

The storage capacity for the Town of Drakes Branch system is 100,000 gallons as 

shown below.  

Table 2-6 – Town of Drakes Branch – Storage Capacity 

 Gross Volume (gals) 
Effective Volume 

(gals) 

Elevated Tank 100,000 100,000 

 100,000 100,000 

 

2.2.10 Operation Permit 

The Town of Drakes Branch waterworks has been issued an amended Operation 

Permit with a design capacity of 258 ERCs or 112,800 gpd. 



 

14 

2.2.11 VDH Engineering Description Sheets and Permit Information 

Detailed VDH engineering descriptions and permit information pertaining to the 

Town of Drakes Branch waterworks can be found in Appendix I. 

2.2.12 Map of the System 

A general overview of the Drakes Branch water system is provided in the 

following figure. The water mains range in size from 2” to 8”. 

  





 

16 

2.3 The Town of Phenix Water System 

The Town of Phenix waterworks consists of two drilled wells, each with 

hypochlorination, an 114,000-gallon standpipe and distribution system. The waterworks 

permit number is 5037550; the permit was last amended on December 19, 2003. 

2.3.1 Well No. 1 

Well No. 1 is located near the intersection of Charlotte and Halifax Streets, east of 

the standpipe. The well was drilled in 1957. The depth of the well is 201 feet and 

it is cased with 6-inch diameter steel casing to a depth of 70 feet and grouted. The 

well is housed in an enclosure with a concrete floor.  

2.3.2 Well No. 2 

Well No. 2 is located near the intersection of Charlotte and Halifax Streets, west 

of the standpipe. The well was drilled in 1968. The depth of the well is 405 feet 

and it is cased with 6-inch diameter steel casing to a depth of 114 feet and not 

grouted. The well is housed in an enclosure with a concrete floor.  

Table 2-7 – Town of Phenix – Summary of Well Data 

Name and ID Number Well No. 1 Well No. 2 

Well Depth 201 ft. 405 ft. 

Casing Depth 70 ft. 114 ft. 

Well Diameter 6 inch 6 inch 

Observed Well Pump Capacity 10 gpm 30 gpm 

 

2.3.3 Screens 

The wells in the Town of Phenix are Piedmont Rock wells and do not require 

screens.  

2.3.4 Ground Water Withdrawal Permits 

Ground water withdrawal permits are not required in Charlotte County.  

2.3.5 Storage 

System storage consists of an 114,000-gallon standpipe. 



 

17 

2.3.6 System Source Capacity 

As shown below, the total effective source capacity for the Town of Phenix 

system is 24,400 gpd.  

Table 2-8 – Town of Phenix – Source Capacity 

Source 

(Yield Rate) 

Yield 

(gpd) 

Observed 

Well Pump 

Capacity 

Effective 

Capacity 

(gpd) 

Effective 

Capacity 

(gallons per month) 

Effective 

Capacity 

(gallons per year) 

Well No. 1  Unknown 10 gpm N/A N/A N/A 

Well No. 2 Unknown 30 gpm N/A N/A N/A 

Total Effective Capacity 24,400 742,166 8,906,000 

 

2.3.7 Storage Capacity 

The storage capacity for the Town of Phenix system is calculated as follows:  

Effective Capacity = 113,269 gallons ÷ 200 gpd / ERC = 566 ERCs 

2.3.8 Permitted Capacity 

The permitted capacity of the waterworks is limited to 24,400 gpd because the 

yield capacity of the wells is unknown. 

2.3.9 VDH Engineering Description Sheets and Permit Information 

Detailed VDH engineering descriptions and permit information pertaining to the 

Town of Phenix waterworks can be found in Appendix I. 

2.3.10 General System Map 

The general location of the Phenix wells and storage tank are shown on Figure 2-

3.  

 





 

19 

3.0 EXISTING WATER SOURCE INFORMATION – SURFACE WATER 

In Charlotte County, only the Town of Keysville uses a reservoir for its water source. The 

following summarizes key information describing the Town of Keysville’s water system.  

3.1 Keysville Reservoir 

The Town’s reservoir (also referred to as the Spring Creek Impoundment), is a 42.5 acre 

raw water impoundment located one mile west of the Town, just north of Route 40. The 

impoundment has a volume of 281 acre-feet (or 91.6 million gallons), of which 207.9 

acre-feet
11

 (or approximately 67.74 million gallons) is the water supply storage volume. 

Water is pumped about 5,000 feet by two 1-mgd (150’ TDH) raw water pumps.
 12

  

The reservoir is in the Lower Roanoke River sub-basin. The drainage area of the 

reservoir is 2.6 square miles;
1314

 VDEQ calculated the safe yield of the reservoir as 0.59 

MGD.
15

 VDEQ notes that the “Town of Keysville contends that the safe yield for the 

Keysville Reservoir is 1.0 mgd based on a 1963 report by Burn C. Thompson, Consulting 

Engineer. The report states ‘a study of rainfall and runoff data for the area over the past 

45 years indicates that the watershed will produce adequate water for a usage of one 

million gallons per day’…. Exactly what was entailed in the referenced study of rainfall 

and runoff is not known….”  

The Keysville Reservoir is fed by Spring Creek. The height of the dam is 36 feet; the 

surface area of the reservoir is approximately 42 acres. 

Figure 3-1 shows the location of the reservoir and the watershed boundaries. 

3.2 Water Treatment Facility 

The Town of Keysville’s water treatment plant is located on the north side of US Route 

40 west of the intersection of US Route 40 and Virginia Route 59. The Town’s water 

                                                 
11

 Reservoir Analysis completed by Wiley and Wilson indicates the water supply storage is 207.9 acre-feet; 67.74 

million gallons. Report is dated April 2010.  See excerpt from report in Appendix I.  
12

 Source: VDH Engineering Description Sheet which is included in Appendix I.  
13

 Source: DEQ analysis of safe yield. See Appendix I.  
14

 The VDH Engineering Description sheet lists the drainage as 2.73 square miles. 
15

 See Appendix I for DEQ Analysis. 



 

20 

treatment facility consists of coagulation, flocculation, sedimentation, filtration, 

disinfection, and fluoridation. 

A report prepared in 2010 by Wiley and Wilson states: 
16

 

Based on the latest Virginia Department of Health Office of Drinking Water 

Inspection Report, the average production at the water treatment plant for the last 

three months was 311,000 gpd when the plant is in operation, which is 

approximately every other day. The actual water pumping rate at the plant is 

174,300 gpd during the period if all days of the month are utilized. The water 

treatment plant capacity is 1 MGD.  The water supply storage is 2079 acre-feet, or 

67.74 million gallons. Assuming no additional surface water flow into the 

reservoir, the water supply storage volume is sufficient to provide 67 days of 

water supply at the water treatment capacity, or 253 days of water supply at the 

current water treatment plant average production. This is a conservative 

calculation, since there is typically a continuous base flow into the reservoir…..” 

A general schematic of the water plant layout is shown as Figure 3-2. The plant was 

modified and updated in 2002 and is described below:  

3.2.1 Raw Water Quality 

Overall, the Keysville reservoir has good water quality to be used as a drinking 

water supply. According to the past two years of water plant reports, influent 

turbidity levels typically range between 6 and 15 NTU’s and alkalinity levels are 

normally between 27 and 35 mg/L. There are two metals in the reservoir that 

exceed the secondary drinking water standards and can lead to taste and odor 

problems, if not properly treated. These metals are iron and manganese. The 

influent concentrations typically range between 0.4 and 1.0 mg/L for iron 

(secondary standard is 0.3 mg/L) and between 0.14 and 0.62 mg/L for manganese 

(secondary standard is 0.05 mg/L). These metals can both be removed by 

oxidation and chemical addition. In fact, diffused aerators have been installed in 

                                                 
16

 See excerpt from page 2-2 of the report, found  in Appendix I. 



 

21 

the reservoir near the water intake station, which help to reduce the amount of 

chemical that needs to be added to the treatment process. 

3.2.2 Preaeration 

The preaeration basin includes twin surface aerators, each driven with a 3-HP 

motor. The concrete basin has a volume of approximately 110,000 gallons and is 

rectangular with sloped sides. The purpose of this basin is to allow additional 

mixing and reaction time to form iron and manganese precipitate and also to 

begin removal of turbidity. 

3.2.3 Flash Mixing 

The flash mix basin has a working volume of approximately 500 gallons and 

contains a 3-HP propeller mixer. Several chemicals are added into this basin in 

order to provide quick and consistent mixing prior to the treatment process.  

3.2.4 Flocculation 

There are two flocculation basins; each is 15’ X 13’ X 13’. The total combined 

volume of the two flocculation basins is approximately 38,000 gallons. The 

detention time is about 42 minutes. Each basin is equipped with a vertical shaft 

flocculator powered by a 0.5-HP motor.  

3.2.5 Sedimentation 

The two sedimentation basins are 13’ X 65’ X 15’. The basins have a combined 

volume of 190,000 gallons. The basins provide a detention time of approximately 

4 hours. 

3.2.6 Chemical Feed Systems 

The chemical feed equipment consists of four volumetric feeders to feed alum, 

carbon, and soda ash to the raw water and lime to the filtered water. There is a 

secondary alternate chlorine diffuser at the outlet end of the flocculators. Primary 

chlorine injectors are located between the sedimentation basins and filters. Lime, 

soda ash, and fluoride injectors are located on a common discharge line from the 

filters to the clearwell. The dry chemical carbon feeder is in a room equipped with 



 

22 

explosion proof features and ventilation. A liquid containment dam surrounds the 

sodium fluoride and potassium permanganate solution tanks.  

3.2.7 Sand Filters 

The plant is equipped with two filters: one sand and one carbon. As of July of 

2011, the Town is planning to install a carbon filter to replace the sand filter.  

3.2.8 Clearwell 

The concrete clearwell is located beneath the plant and has a volume of 131, 500 

gallons. The finished water meter has a range of 0.13 to 1.3 MGD. 

3.2.9 Pumping Equipment 

The pumping equipment consists of two vertical turbine finished water pumps 

(535 gpm and 250’ TDH), each with 50-HP motors. The backwash pump is a 

4,000 gpm (31’ TDH) vertical turbine unit with a 40-HP motor.  

3.2.10 Chlorination Facilities 

Chlorination facilities consist of two chlorinators with 50 lb./day capabilities for 

pre- and post-chlorination with a two-in/two-out manifold. 

3.2.11 Fluoridation Facilities 

Fluoride is added through a metering pump with a range of 8.1 gpd to 14.19 gpd 

with a 10 to 1 feed range. This metering pump feeds hydrofluosilicic acid to the 

raw water line.  

3.2.12 Storage and Booster Pump Station 

Storage for the Keysville system consists of a 600,000-gallon steel standpipe 

which receives finished water from the water plant and a 60,000-gallon elevated 

tank which receives water from the standpipe via a booster pump station. The 

booster pump station consists of two 250-gpm pumps with 15-HP motors. The 

storage facilities and pump station are located near Front Street adjacent to 

Virginia Crafts.  



 

23 

3.2.13 Industrial Park Elevated Tank 

The industrial park elevated storage tank was constructed in 1996 and has 

300,000 gallons of storage capacity.  

3.2.14 Limitations on Withdrawal 

There are no limitations on withdrawal established by permits issued by VDEQ. 

3.2.15 Capacity of the Water Treatment Plant 

The VDH Engineering Description Sheet
17

 states that the design capacity of the 

water treatment plant is 1.0 MGD at 2 gpm/ft
2
. However, the system capacity is 

limited by the safe yield, which has been determined to be .59 mgd by VDEQ. 

3.2.16 Keysville Water System Map 

A general layout of the Town’s water system is shown on Figure 3-3.  

                                                 
17

 See Appendix I. 



£¤360

£¤360

£¤15

£¤40

£¤15

£¤59 £¤40

£¤40

Spring Creek

Big Juniper Creek

Four Locusts Lake

Roanoke Creek Site 68 Lake

Aerial Imagery © 2002 Commonwealth of Virginia

Lake/Pond/Reservoir
Swamp/Marsh
Keysville Watershed

Rivers, Streams
Primary Roads
Secondary Roads

Keysville Reservoir
Charlotte County VA Figure 3-1

0 1,200 2,400 3,600 4,800600
Feet

´

Keysville Reservoir Watershed
-42 acres, 2.75 square miles
-Water Avail: 91.6m gallons







 

27 

3.3 Community Water Systems Using Stream Intakes 

Based on review of VDEQ stream intake records, there are no community water systems 

using stream intakes in Charlotte County. 

3.4 Self-Supplied Users of More than 300,000 gallons per Month of Surface 

Water for Non-Agricultural Uses 

In the Charlotte County study area; there are no known self-supplied users of more than 

300,000 gallons per month of surface water for non-agricultural uses. VDEQ records do 

not list any self-supplied non-agricultural users of surface water. 

3.5 Self-supplied Non-agricultural Users of More than 300,000 Gallons per 

Month of Ground Water 

3.5.1 Cardinal Homes Inc. 

There is only one self-supplied non-agricultural user in Charlotte County that uses 

more than 300,000 gallons of ground water per month. Cardinal Homes, Inc., a 

facility that manufactures modular homes, is located in Wylliesburg, owns and 

operates a waterworks located on U.S. Route 15 approximately one mile south of 

its location with U.S. Route 360. The permit number for the waterworks is 

5037100.The water works consists of a well, treatment and storage. Each is 

described below. 

3.5.2 Well 

The Cardinal Homes well is located on the southern side of the plant in a room 

enclosure incorporated into the plant. The well consists of a 6 1/4 –inch diameter 

steel casing to 80 feet terminating approximately 12 inches above the concrete 

floor. The well was drilled in July 1970 to a depth of 160 feet and grouted to a 

depth of 75 feet. A 4-hour yield and drawdown test indicated a well yield of 25 

gpm. The well pump has an observed pump 13.5 gpm. The well casing is fitted 

with a sample tap/blow off, check valve, water meter, pressure switch, pressure 

gauge and hypochlorite injector. 

The Cardinal Homes well is a Piedmont Rock well and does not require a screen.  



 

28 

3.5.3 Treatment 

A 10-gpd peristaltic pump fed from a 15-gallon polyethylene solution tank with 

cover is located adjacent to the well. The metering pump operates with the well 

pump and is with a calibration chamber. Hypochlorite solution is injected into the 

well pump discharge upstream of the hydropneumatic tank in the well room. 

3.5.4 Storage 

Two 119-gallon hydropneumatic tanks are located above the ceiling near the 

office portion of the building. One 119-gallon hydropneumatic tank is located in 

the well room.  

3.5.5 Ground Water Withdrawal Permit 